INTERNATIONAL ISO
STANDARD 4789

First edition
2023-06

Guidelines for wastewatertreatment
and reuse in thermal power plants

Lignes directrices pour le traitement et la réutilisation dés eaux usées
dans les centrales électriques theriiques

Reference number
1SO 4789:2023(E)

© IS0 2023


https://standardsiso.com/api/?name=f572166b29a3724b4fe0828851bd41ee

ISO 4789:2023(E)

COPYRIGHT PROTECTED DOCUMENT

© 1502023

All rights reserved. Unless otherwise specified, or required in the context of its implementation, no part of this publication may
be reproduced or utilized otherwise in any form or by any means, electronic or mechanical, including photocopying, or posting on
the internet or an intranet, without prior written permission. Permission can be requested from either ISO at the address below
[...]
L Chroma <30 — <30 <30 <30
b BOD; (mg/1) <30 — <10 <10 <20
b COD (mg/1) — — <60 <60 —
1 Fe (mg/1) <0,8 — <0,3 <0,3 <15
B Mn (mg/1) 20,1 — <01 <01 <03
D Cl- (mg/1) < 250 — <250 <250 —
10 Si0, (mg/1) — <0,02 <50 <30 —
i Total hardgbsy <450 <0,002 <450 <450 —
(mg/1)
1 Totalalkalinity <350 . <350 <350 .
mg/1)
13 Sulfate (mg/1) <250 — <250 <250 —
14 NH;-N (mg/1) — — <10 <10 <20
15 TP (mg/1) — — <1 <1 —
16 TDS (mg/1) <1,000 <01 <1,000 <1,000 <1,000
17 Petroleum (mg/1) — 0 <5 0 —
NOTE Hardness and alkalinity are calculated in the form of CaCOj;.

Water quality, wastewater treatment and reuse in this power plant are as follows:

A.1.2 FGD wastewater

This power plant uses the wet desulfurization process to remove sulfur dioxide from flue gas. The
water quality of FGD wastewater is shown in Table A.3.

©1S0 2023 - All rights reserved 17


https://standardsiso.com/api/?name=f572166b29a3724b4fe0828851bd41ee

ISO 4789:2023(E)

Table A.3 — Water quality of FGD wastewater

No. Parameter Value No. Parameter Value
1 Total mercury (pg/1) 1,79 10 Ca2* (mg/1) 780,6
2 Total chromium (pg/1) 4,70 11 Mg2*+ (mg/1) 20,429,35
3 Total cadmium (pg/1) 0,97 12 Na* (mg/1) 803
4 Total lead (pg/1) 4,56 13 TSS (mg/1) 3,231
5 Total zinc (pg/1) 8,86 14 COD¢, (mg/1) 189,59
6 Total arsenic (png/1) 5,90 15 TDS 14,92 %
7 Total nickel (ug/1) 91,42 16 Cl- (mg/1) 9,499 18
8 Total fluorides(mg/1) 240,5 17 pH 6,61
9 T¢tal sulphides (mg/1) 1,81 18 SO%™ (mg/1) 56,296

In this powelr plant, the process of neutralization + flocculation + oxidation is usedto’remove heavy
metals, TSS,|fluorides, calcium and magnesium from FGD wastewater. The effluent water goef into
the terminalftreatment system, using the process of pretreatment + concentration' + crystallizatjon to
reuse the walstewater.

A.1.3 Resin reclaimed wastewater

The effluent] of chemical water treatment system is mainly resin reclaimed wastewater, whiich is
produced dufing preparation of desalted water. Water quality values are shown in Table A.4.

Table A.4 — Water quality of resin reclaimed wastewater

No. Parameter Value No. Parameter Value
1 pH 8,56 9 Cl- (mg/1) 2,1p0
2 TSS (mg/1) — 10 Ca%* (mg/1) 124{25
3 Turbidity (NTU) 6 11 Total hardness (mg/1) 7,3p0
4 Chroma — 12 Total alkalinity (mg/1) 111,7
5 BOD; (mg/1) < 13 Sulfate (mg/1) 244
6 COD (mg/1) 239 14 NH3-N (mg/1) —
7 K* (mg/1) 316,71 15 Conductivity (ps/cm) —
8 Na* (mg/1) 1,304,57 16 TDS (mg/1) 4,6(6,3

NOTE Hardnegs and alkalinity-are’calculated in the form of CaCOs.

Resin reclaijned wastewater with high salt content is discharged into integrated water treafment
unit and tredted in*€0mbination with cooling tower blowdown by the process of UF + RO. The effluent
is reused in|flu€_gas processing systems (reclaimed water quantity: 89 m3/h) and chemical water
treatment syjstéims (reclaimed water quantity: 134 m3/h).

A.1.4 Boiler blowdown

The pH value of boiler blowdown in this plant is around 9 to 10, with good water quality and high
temperature (about 90 °C). It is reused in recirculating cooling systems (reclaimed water quantity:
51 m3/h) in summer and transported into the heating network to make full use of its heat in winter.

A.1.5 Cooling tower blowdown

The recirculating cooling system is adopted in #1-#6 cooling tower, while an air-cooling system is
adopted in #7-#8 cooling tower in this plant. The amount of cooling tower blowdown is huge. Some of
the wastewater is directly utilized for flue gas processing (reclaimed water quantity: 273 m3/h); the
remaining wastewater goes into the integrated water treatment unit and is treated in combination with
chemical water treatment system wastewater using the UF + RO process. The effluent is used to flue

18 © IS0 2023 - All rights reserved


https://standardsiso.com/api/?name=f572166b29a3724b4fe0828851bd41ee

ISO 4789:2023(E)

gas processing (reclaimed water quantity: 89 m3/h) and chemical water treatment (reclaimed water
quantity:134 m3/h).

A.1.6 Others

Back-wash drainage of the cooling system side filtration unit contains a large number of solid particles.
The back-wash drainage is treated by natural sedimentation to remove solid particles, and the treated
water can be reused to the recirculating cooling system (reclaimed water quantity:25 m3/h).

The main pollutants of domestic sewage are BODg, COD and TSS. These are treated using the biological
contact oxidation process. The effluent is reused in the greening unit (reclaimed water quantity:

4,5m

The tptal amount of water reused in this plant is 597,5 m3/h. Except for evaporation, all the
powef plant has been reused and the wastewater has achieved zero liquid dischargel

A.2 [IGCC power plant

A.2.1 General

Figurp A.2 shows the water balance system of an IGCC power plant in China. The installe
the ppwer plant is 265 MW. The water quality requirements ofieach process system in the
are high, except the firefighting water unit and the industrial water unit. The quantity of
of the power plant from tap water is 218,4 m3/h [23],

3/h) and flue ogas nracessing sustem (reclaimed water guantity: 9 m3 /)
7 =%J o r o =J U 1 J 7 =7

Evaporation and
wind blowing

i

Consun]

A

Boilér blowdown 5,5
e e et el |

Steam condensate 38,5 i
............................................................. 1

|
-
|

' 44

3,5

2069 135 109 :
1G tower I—Pl Chermical water treatment system I—Pl Desalted water |—>| Boiler |

Other gas

1939 4 +

26

i

‘b9

water in the

d capacity of
power plant
water intake

Flow in m3/h

ption

Consumption

‘4

=
12

o

Menibrane cleaning 19,6

wastewater treatment unit

| Gasification scrubber and flue gas pro

fessing system |<

‘30

B
X

HS

52,3 Tar-containing wastewater and

deacidification wastewater treati

RO concentrated
wastewater treatment unit

flue gas
hent unit

Consumption
i
01,2

Terminal wastewaters evaporating crystallization unit |<—

100,Z

52 10

20

e

e e e e e a

0
Firefighting water unit

6

| Eirefighting and-industrialwater el

64+
Tap water

8 | I
Industrial water unit
; 16,5 ) ] 105
Domestic water tank Domestic water unit

151 |

16,5
>

10,5

Domestic wastewater
treatment unit

4,5

Consumption

Key
the solid line represents the water supply path
————— - the dashed line represents the water reuse path
""""" - the dotted line represents the water consumption path
© IS0 2023 - All rights reserved

19


https://standardsiso.com/api/?name=f572166b29a3724b4fe0828851bd41ee

ISO 4789:2023(E)

Figure A.2 — Water balance diagram of an IGCC power plant

Table A.5 shows the water quality requirements of reuse water in an IGCC power plant. The water
quality parameters of reuse water should not exceed the values in Table A.5.

Table A.5 — Water quality requirements of reuse water in an IGCC power plant

Boiler and aux_ilia- Recirculating cooling sys- | Flue gas processing
No. Parameter ry system-Boiler tem-Cooling water system-Process water
make-up

1 pH 881093 65t080 65t088
2 TSS (mg/1) — <30 <50

3 Turbidity (NTU) — <5 55

4 Chroma — <30 <30

5 BOD; (mg/1) — <10 <10

6 COD (mg/1) — <60 <60

7 Fe (mg/1) — <0,3 <0,3

8 Mn (mg/1) — <01 <01

9 Cl- (mg/1) — <250 <250
10 Sio, <0,02 <50 <30
11 H4qrdness, total (mg/1) <0,002 <450 <450
12 Alkalinity, total (mg/1) — %350 <350
13 Sulfate (mg/1) — <250 <250
14 NH;-N (mg/1) — <10 <10
15 TP (mg/1) — <1 <1
16 TDS (mg/1) <0,1 <1,000 <1,000
17 Petroleum (mg/1) 0 <5 0

NOTE Hardpess and alkalinity are calculated in the form of CaCOs.

The water qyality, treatment methods(and reuse paths for various types of wastewater are intro

as follows:

A.2.2 Tar-

Tar-containi
plant. A mix
shown in Tah

le A.6.

containing wastéwater and FGD wastewater

Tar)le A.6 — Water quality of tar-containing wastewater and FGD wastewater

Huced

hg wastewater and FGD wastewater are typical types of wastewater in the IGCC power
of the twaywastewaters is difficult to treat. The water quality of mixed wastewd

ter is

No. Parameter Value
1 pH 8,13
2 Cl- (mg/1) 855
3 TSS (mg/1) 408
4 NH;-N (mg/1) 365
5 COD (mg/1) 1,390
6 BOD (mg/1) 390
7 Alkalinity, total (mg/1) 9,69
8 TDS (mg/1) 3,140

The mixed wastewater is sent to the tar-containing wastewater and FGD wastewater treatment unit.
COD and TSS in the mixed wastewater are removed by the A/O + coagulation sedimentation + filtration

20

© IS0 2023 - All rights reserved


https://standardsiso.com/api/?name=f572166b29a3724b4fe0828851bd41ee

ISO 4789:2023(E)

+ ozone oxidation process. The wastewater is then treated using aerated biological fluid technology to
degrade ammonia nitrogen. After being treated by the sand filtration + UF +RO process, the effluent
is reused in the IG tower (reclaimed water quantity: 20 m3/h) and the concentrated water is sent
to the terminal wastewater evaporating crystallization unit (reclaimed water quantity: 10 m3/h).
MVR technology is used to separate salt from wastewater in the terminal wastewater evaporating
crystallization unit. The effluent is reused in the IG tower (reclaimed water quantity: 14 m3/h) and the
produced salt is transported outside the power plant.

A.2.3 Membrane washing wastewater and RO concentrated water

Membrane washing wastewater and RO concentrated water are the types of drainage water produced
by the—chemicat-water treatmrent SyS eI dur g the preparation of desatted-water—Thetwo types of
wastg¢water are collected, treated and reused separately. The water quality of RO concentirpted water is
showh in Table A.7.

Table A.7 — Water quality of RO concentrated water

No. Parameter Value
1 pH 7to08
2 Cl- (mg/1) 150 to 250
3 soi‘ (mg/1) 19,200 to 28,800
4 NH3-N (mg/1) <2
5 COD (mg/1) 20 to 30
6 Hardness, total (mg/1) 600 to 700
7 TDS (mg/1) 1,000 to 1,200
NOTE| Hardness and alkalinity are calculated in the formof CaCOs.

Membrane washing wastewater has low salt content and high TSS. It can be reused|to IG tower
after |being treated by coagulation sedirentation and filtration, and the reclaimed watgr quantity is
19,6 m3/h.

RO cqncentrated water has highssalt content and hardness and low COD. After being trieated by the
chemjcal softening + filtration.# UF +RO process, the effluent is reused in the IG towqr (reclaimed
watel quantity: 47,1 m3/h).and the concentrated water is sent to the terminal wastewatel evaporating
crystallization unit (reclaimed water quantity: 5,2 m3/h). MVR technology is used to separate salt from
wastgwater in the terminal wastewater evaporating crystallization unit. The fresh water is reused
in thg IG tower (reclaimed water quantity: 14 m3/h) and the produced salt is transportefl outside the
powef plant.

A.2.4 Boilerblowdown

Boilef blowdown in the IGCC power plant has better water quahty It is reused in the I¢ tower after
coolir 14 dowa{ u eclatmedwatet Liuauu\._y 5,5 111'2/ h) The-steamecondensatefromtheboter is reused in

the IG tower directly (reclaimed water quantity: 38,5 m3/h).

The total quantity of reuse water in the XX IGCC power plant is 161,2 m3/h. Except for evaporation, all
the water in the power plant has been reused and the wastewater has achieved zero liquid discharge.

A.3 Waste incineration plant

A.3.1 General

Figure A.3 shows the water balance system of a waste incineration power plant in China. The installed
capacity of the power plant is 12 MW and the daily garbage disposal capacity is 600 tons [26],

©1S0 2023 - All rights reserved 21


https://standardsiso.com/api/?name=f572166b29a3724b4fe0828851bd41ee

ISO 4789:2023(E)

Loss

I l
. |
1500 596 Lake water 28 | |
: —,_ 17168 [ i
98 454 FEEI !
Cooling Tower 1556 . Lime slurry |
+ preparation unit i
1202,2
92 880 960 : i
. . : 108 Landfill . '
— Cooln_1g unit of | 6 480 — Sampfh';\g_lwater 240 ™" Ashhanding leachate !
equipments of boiler system !
- | !
i 22 !
Cooling unit of |86 400 || Cooling water 480 —= Ground flushing 17,6 Leachate ) 171,6 - -
steam turbine 5630 of fan treatment unit » vanced
. 4.4 treatment unit
158 ’ Consumption _ :
Consumption 2,8 7 EEd 14,6
Other cooling 240 14 T Production and y
g B R e ] e Rl R
tower Domestic water
drainage prepar_atlon — Concentrated water 24 * ..... 72, “» Consumptio
treatment unit | :
unit j Boiler feed water, | —-—-—- Bl
| .
! : 141 Chemical water Resin reclaimed !
| l treatment system wastewater 1 |
' | N
| h |
i |3 Equipment backwash i 24
h i water .
| ' | !
i ! : [
' i 121 .
5574 I 56 ' i !
t—e— - Sewage pool |-—-—-—- —————————————— Y —-—— -
|
1 104
Key
the solid line represents the water supply path
————— - the dashed line represents the water reuse.path
--------- -

the dotted line represents the water consumption path

Figure A.3 — Water balance diagram of a waste incineration power plant

The daily water withdrawal of the power plant from Erhai Lake is 1 716,8 m3. The amount of ater
consumed in|the operation is 79,2 m3/d, and the total volume of water evaporated in the cooling fower
and discharged with the sludge-s 1 504,6 m3/d. Table A.8 shows the pollutants limitations of reuse
water in the|water supply system of a waste incineration power plant. The quantity of pollutapts in
reuse water $hould not exceed the quantity showed in Table A.8.
Table A.8|— Water'quality requirements of reuse water in a waste incineration power plant
Fuel sup- Boilerand | Recirculating cool- Flue gas
vsvs auxiliary :ng S'_y'stem FOCESSIT Green l’lg
No. Parameter teIr)n}-,W};sh- system-Boil- . . s Etem-Proc% ss unit-Water
) er make-up | Recirculating cool- | S¥ for greening
Ing water water ing water water
1 pH 6,5t09,0 8,8t09,3 6,510 8,0 6,5t08,5 6,5t09,0
2 TSS (mg/1) <30 — <30 <50 —
3 | Turbidity (NTU) — — <5 <5 <5
4 Chroma <30 — <30 <30 <30
5 BOD; (mg/1) <30 — <10 <10 <20
6 COD (mg/1) — — <60 <60 —
7 Fe (mg/1) <0,3 — <0,3 <0,3 <1,5
NOTE Hardness and alkalinity are calculated in the form of CaCOs.

22

© IS0 2023 - All rights reserved


https://standardsiso.com/api/?name=f572166b29a3724b4fe0828851bd41ee

	Foreword 
	Introduction 
	1 Scope 
	2 Normative references 
	3 Terms, definitions and abbreviated terms 
	3.1 Terms and definitions 
	3.2 Abbreviated terms 

	4 General principles 
	5 Types and characteristics of wastewater in thermal power plants 
	6 Wastewater treatment and reuse technologies 
	6.1 Water quality requirements for reuse water in thermal power plants 
	6.2 Fuel supply system wastewater treatment and reuse 
	6.2.1 Coal wastewater 
	6.2.2 Oily wastewater 
	6.2.3 Leachate 

	6.3 Chemical water treatment system wastewater treatment and reuse 
	6.3.1 RO concentrated water 
	6.3.2 Membrane washing wastewater and resin reclaimed wastewater treatment and reuse 

	6.4 Boiler and auxiliary system wastewater treatment and reuse 
	6.4.1 Boiler blowdown 
	6.4.2 Boiler chemical cleaning wastewater 
	6.4.3 Auxiliary equipment cooling water blowdown 

	6.5 Recirculating cooling system wastewater treatment and reuse 
	6.6 Flue gas processing system wastewater treatment and reuse 
	6.6.1 WESP blowdown 
	6.6.2 FGD wastewater 

	6.7 Gasification scrubber system wastewater treatment and reuse 
	6.8 Ash handling system wastewater treatment and reuse 

	Annex A (informative)  Cases of water balance in thermal power plants 
	Annex B (informative)  Cases of wastewater reuse in thermal power plants 
	Bibliography 

